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7. APPENDIX G - FREQUENCY STABILITY FOR SA

Report No.: BTL-FCCP-7-2203G019

7.1 TEST RESULTS

7.1.1 FREQUENCY ERROR VS. VOLTAGE

Freq.
Freq.

NR SCS BW Freq . . Test Test VS. .
Band | [kHz] | [MHz] Channel [MHz] Modulation RB config Temp. | Volt. E[::]r rated Verdict

[ppm]
LV -16.02 | -0.010 PASS
N41 30 100 Middle 2592.99 DFTéslggEDM Outer_Full NT NV -23.67 | -0.014 PASS
HV -12.07 | -0.013 PASS

7.1.2 FREQUENCY ERROR VS. TEMPERATURE

Freq.
Freq.
B’:ﬁ d [iﬁf] [I:I-vlvz ] Channel [ll\:llrl?lg] Modulation RB config TZ‘:?:)_ sz'tt Error r::;‘ d Verdict
[Hz]
[Ppm]
-30 2652 | -0.012 | PASS
20 2771 | 0.012 | PASS
10 2133 | 0.013 | PASS
0 -20.70 | -0.015 | PASS
N41 | 30 | 100 | Middle | 2592.99 DFTC')S;S);DM Outer Full [ 10 NV [ -14.26 | -0.005 | PASS
20 18.24 | -0.014 | PASS
30 1917 | -0.011 | PASS
40 2329 | 0.010 | PASS
50 2565 | -0.017 | PASS

End of Test Report
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